

紡織實驗室

Test Report 報告號碼: TX42942 /2024 /CT 日期: 2024 年 05 月 15 日頁數: 二 之 一 頁睿深國際股份有限公司
屏東縣屏東市公園西路 97 號

我們依照客戶的要求, 根據申請者送交的樣品進行測試如下:

樣品敘述 : 防割手套布料

顏色 : 黑色

成份 : 黑色防割手套布料

申請者 : 睿深國際股份有限公司

收件日期 : 2024 年 04 月 25 日

測試週期 : 2024 年 04 月 25 日至 2024 年 05 月 10 日

測試項目&測試方法 : 依申請者要求進行下列測試

測試結果 : 請參照下一頁結果

台灣檢驗科技股份有限公司

郭靈
主任

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."



紡織實驗室

Test Report 報告號碼: TX42942 /2024 /CT 日期: 2024 年 05 月 15 日頁數: 二 之 二 頁

測試結果:

機械性危害防護手套標準
(Modified EN 388: 2016+A1:2018 Protective Gloves against mechanical risks)

章節	測試方法	結果		性能等級
6.1	耐磨測試 測試部位: 布料 設備: Martindale Abrasion Tester 磨料: Klingspor PL31B, Grit 180 膠帶: Wonder Double sided adhesive tape	樣本 #	終止點/(Rubs)	Level - 4
		1	>8,000	
		2	>8,000	
		3	>8,000	
		4	>8,000	
6.4	抗撕裂強度 測試部位: 布料 設備: CRE	樣本 #	最大力量/(N)	Level - 4
		1	627.3	
		2	544.1	
		3	474.3	
		4	591.3	

備註: 耐磨測試, 測試樣品於 8,000 轉未破裂

EN 388:2016+A1:2018 等級要求標準

Table - 1 章節/測試方法	Level 1	Level 2	Level 3	Level 4	Level 5
6.1 耐磨測試 終止點/(Rubs)	100	500	2,000	8,000	-
6.4 抗撕裂強度 最大力量/(N)	10	25	50	75	-

測試由 SGS 相關實驗室執行

*** 結 束 ***